Download  Print this page

Brother RH-9820 Parts Book

Electronic eyelet button holer.
Hide thumbs

Advertisement

������
RH-9820
PARTS BOOK
�����������
ELECTRONIC EYELET BUTTON HOLER
�������� Parts Navigation ����������http://partsbook.brother.co.jp/partsnavi/jpn/
The latest parts information, refer to the Parts Navigation. http://partsbook.brother.co.jp/partsnavi/eng/

Advertisement

Table of Contents

   Related Manuals for Brother RH-9820

   Summary of Contents for Brother RH-9820

  • Page 1 ������ RH-9820 PARTS BOOK ����������� ELECTRONIC EYELET BUTTON HOLER �������� Parts Navigation ����������http://partsbook.brother.co.jp/partsnavi/jpn/ The latest parts information, refer to the Parts Navigation. http://partsbook.brother.co.jp/partsnavi/eng/...
  • Page 4 ������������� �� �������������������������������� �� ����������������������� �� ����������������������� ��������� �� �������������������������������������������������������������������������������� � �� ��������������������������������������������������������������������������� �� �� ���������������������������������������������������������������������� � ��� �������������������������������������������������������������������������������� �� �� �������������������������������������������������������������������������������� � ��� �������������������������������������������������������������������������������� �� �� ����������������������������������������������������������������������������� � �� ���������������������������������������������������������������������������� �� �� ������������������������������������������������������������������������ �� �� �������������������������������������������������������������������� �� ��� �������������������������������������������������������������������������������� ��...
  • Page 5: Table Of Contents

    Notes for using this parts book 1. This book was prepared based on information available in December 2007. 2. Parts are subject to changes in design without prior notice. 3. Parts supplied as complete assemblies are circled by a dotted line. CONTENTS A.
  • Page 7: Machine Body

    150756000 2 �������� RUBBER CAP, 18.5 150756000 1 �������� RUBBER CAP, 18.5 150756000 1 �������� RUBBER CAP, 18.5 150756000 1 �������� RUBBER CAP, 22 158882001 4 ������ RUBBER CAP 23.5 SA5810001 1 �������� RUBBER CAP 38.5 SA5811001 1 �������� RH-9820-050...
  • Page 9 SHOULDER SCREW M4 SA9528001 1 ������ WAVE WASHER 107017001 1 ������� <Except for Japan> ������� LABEL, CAUTION CHN/ENG SA0793001 1 ������������� <For Japan only> ����� LABEL, CAUTION JPN/ENG SA0792001 1 ����������� INJURY MARK S36924001 6 �������� LABEL, GROUNDING S37060001 4 ������ RH-9820-050...
  • Page 11: Needle Bar And Thread Take-up Mechanism

    SET SCREW SOCKET (FT) M5X5 012500536 1 ������� THREAD GUIDE SA5842001 1 �������� THREAD TAKE-UP L SUPPORT SHAFT SA5880001 1 ��������� SET SCREW SOCKET (CP) M6X6 014060636 1 �������� NEEDLE BAR GUARD SA5889001 1 ������� BOLT SOCKET M4X6 018400636 2 �������� RH-9820-101...
  • Page 13: Upper Shaft Mechanism

    1 �������������� RETAINING RING EXTERNAL C15 048150142 1 ���������� PULLEY BASE SA4629001 1 ����� SET SCREW SOCKET (FT) M6X6 S23651001 2 ���������� PULLEY SA6676001 1 ��� SCREW PAN M4X10 062401016 3 ������� WASHER PLAIN L 4 SA5158101 3 ���������� RH-9820-109...
  • Page 15: Zigzag Mechanism

    1 ���� ZIGZAG COAXIAL ROCK SHAFT SA6693001 1 ���������� SET SCREW SOCKET (FT) M5X5 012500536 2 ������� CAP, 4 156482000 1 ��� ZIGZAG LEVER SA6694001 1 ������ NEEDLE BAR CLAMP S35332001 1 ������ BOLT SOCKET M3X12 018301236 1 ��������� RH-9820-110...
  • Page 17: Needle Bar Rocking Mechanism

    T PULLEY HOLDER ASSY SA5552001 1 ��������� RETAINING RING EXTERNAL C10 048100142 1 ���������� BOLT SOCKET (S/P WASHER)M4X12 S55481001 2 ������������ T BELT 580-5GT SA6712001 1 ����������� T BELT 810-5GT SA6713001 1 ����������� RUBBER CAP 32.5 SA6714001 1 �������� RH-9820-115...
  • Page 19: F1. Work Clamp Mechanism

    4 ������� RETAINING RING, EXTERNAL C19 S02460001 8 ���������� Y BEARING SA5692001 1 ����� LINEAR BUSH S12004000 1 ������� RETAINING RING, EXTERNAL C19 S02460001 2 ���������� Y GUIDE SHAFT SA5691001 1 ������ SET SCREW SOCKET (FT) M5X5 012500536 2 ������� RH-9820-201...
  • Page 21 RETAINING RING E3 048030342 2 ����� AIR TUBE 4X2.5-150 SA7131001 2 ��������������� QUICK EXHAUST SA7795001 2 ���������� SPEED CONTROLLER SA7793001 2 ��������� AIR TUBE 4X2.5-25 SA7976001 1 �������������� AIR TUBE 4X2.5-26 SA7977001 1 �������������� AIR TUBE 4X2.5-27 SA7978001 2 �������������� RH-9820-201...
  • Page 23: F2. Work Clamp Mechanism

    2 ��������� CLAMP LEVER L SA5671101 1 �������� BOLT SOCKET M5X12 018501436 1 ��������� CLAMP ARM L SA5577101 1 �������� SET SCREW SOCKET (CP) M4X5 014400532 2 �������� CLOTH GUIDE L SA7551001 1 ������ SCREW M3.5 S35326101 1 �������� RH-9820-201...
  • Page 25: F3. Work Clamp Mechanism

    BOLT SOCKET M5X12 018501436 1 ��������� CLAMP ARM L-J SA6743101 1 ���������� SET SCREW SOCKET (CP) M4X5 014400532 2 �������� CLOTH GUIDE L SA7551001 1 ������ SCREW M3.5 S35326101 1 �������� <Option parts> �������� AUX CLAMP L ASSY SA9132001 1 ����������� RH-9820-201...
  • Page 27: Feed Mechanism

    2 ������� BOLT SOCKET M4X14 018401436 4 ��������� WASHER PLAIN S 4 026040136 4 ��������� X MOTOR SUPPORT SA6769001 1 ������� IDLER GEAR SA6770001 2 ������ SET SCREW SOCKET (FT) M6X6 012060636 4 ������� BALL BEARING 6001ZZ SA6771001 2 ������������ RH-9820-202...
  • Page 29 X IDLER GEAR SHAFT SA6772001 1 ��������� BOLT SOCKET M6X16 018061636 3 ��������� LABEL, HIGH TEMP. 13X20 J03663001 2 ������������ RETAINING RING E6 048060342 1 ����� SCREW TRUSS M4X12 008401204 2 ��������� <For -01> ������ CYLINDER SCREW SA5584001 1 ������� RH-9820-202...
  • Page 31: Cutter Mechanism

    SCREW PAN M3X4 062300416 1 ������ BOLT SOCKET M5X16 018501636 3 ��������� ECCENTRIC PIN SA6804001 1 ������ TUBE GUIDE SA6985101 1 ������� SCREW PAN M4X8 062400816 1 ������ KNIFE 2.8X4.3-42 SA6806101 1 ������������ HAMMER * P. 114 1 ���� RH-9820-218...
  • Page 33: Lower Shaft Mechanism

    LOWER SHAFT COVER FELT A SA6826001 2 ������������ LOWER SHAFT COVER FELT B SA6827001 1 ������������ FASTENING BAND 1.9X80 228475000 8 ������������� SCREW PAN M4X8 062400816 2 ������ CORD HOLDER, NK-3N S10243000 1 ������������� SCREW PAN (S/P WASHER) M4X8 0A5400806 1 ����������� RH-9820-305...
  • Page 35: Looper Mechanism

    LOOPER TUBE CLAMP B SA6840001 1 ����������� SCREW BIND M3X8 060300816 1 ������� LOWER SHAFT CAM COLLAR SA6832101 1 �������� LOOPER CAM ROLLER SHAFT SA6833001 1 ��������� CHEMICAL FELT S12718000 1 �������� SET SCREW SOCKET (CP) M6X6 014060632 1 �������� RH-9820-306...
  • Page 37: Double Chain Stitch Looper Mechanism

    SPREADER, L S35413101 1 ������ SCREW, M2.6X5.5 S35032101 2 ����������� SPREADER STOPPER, R S35034001 1 ���������� SPREADER STOPPER, L S35033001 1 ���������� SCREW, M2.6X5.5 S35032101 2 ����������� <For -02> ������ SCREW, SM2.38 S37724001 1 �������� NUT, SM2.38-56 S47932001 1 ��������� RH-9820-309...
  • Page 39 1 ��������� LOWER THREAD PRESSER J ASSY SA6868201 1 ���������� <Option parts> �������� EYE LOOPER, B SA7634101 1 ������ LOOPER, L-S S49078001 1 ������ SPREADER, LB S35472101 1 ������� SPREADER, L-S S49079001 1 �������� THROAT PLATE, 1.1 SA7546001 1 ����������� RH-9820-309...
  • Page 41: Spreader Mechanism

    SET SCREW SOCKET (FT) M5X5 012500536 2 ������� SCREW PAN M4X8 062400816 2 ������ WASHER PLAIN M 4 025040236 2 ��������� ECCENTRIC PIN SA6891001 1 ������ SET SCREW (CP) M3.5-5 S25279101 1 ������������� SLIDE BLOCK 6X8 SA6892001 2 ������� RH-9820-310...
  • Page 43: Lubrication

    SA3060001 1 ������� RUBBER CAP, 8 104450101 1 ����� OIL TUBE SA6923001 1 ������� WICK 6X6 SA6924001 1 ������� OIL TUBE SA6925001 1 ������� WICK 3X3 SA6926001 1 ������� OIL TUBE SA6927001 1 ������� WICK 6X6 SA6928001 1 ������� RH-9820-350...
  • Page 45 PARTITION SA6942001 1 ����� BOLT SOCKET M4X6 018400636 2 �������� WICK SA8009001 1 �������� CORD HOLDER S02657101 1 ������ WICK 6X6 SA8011001 1 ������� OIL JOINT S S56911000 2 ������� COLLAR S51020000 2 ������� OIL TUBE SA8101001 1 ������� RH-9820-350...
  • Page 47: P1. Threading Mechanism

    THREAD SPOOL PIN SA5568001 1 ������ NUT 1 M5 021500216 1 ������� CORD HOLDER, 4N 149547000 3 ������ SCREW PAN (S/P WASHER) M4X8 0A5400806 3 ����������� CORD HOLDER, 5N S00480000 1 �������� SCREW PAN (S/P WASHER) M4X8 0A5400806 1 ����������� RH-9820-401...
  • Page 49 1 �������� FASTENING BAND 1.9X80 228475000 1 ������������� SCREW PAN M5X12 062501216 9 ������� 2 PEDAL THREAD GUIDE PIPE SA6965001 1 ������������ SCREW PAN M5X8 062500816 2 ������ PIPE CLAMP PLATE SA6966001 1 �������� SCREW PAN M4X8 062400816 2 ������ RH-9820-401...
  • Page 51: P2. Threading Mechanism

    1 ��������� WASHER PLAIN 155559001 1 ����� SOLENOID CUSHION 154599000 1 ���������� BAND, 1M S04159000 1 ������ BOLT SOCKET M4X8 018400836 2 �������� WASHER PLAIN S 4 026040136 2 ��������� BOLT SOCKET M4X8 018400836 3 �������� WASHER SA8095001 1 ������������� RH-9820-401...
  • Page 53: P3. Threading Mechanism

    SCREW PAN M4X8 062400816 2 ������ BAND, PLT1M S04557000 1 ��������� BOLT SOCKET M4X8 018400836 2 �������� <For lower thread> ����� GIMP THREAD GUIDE PIPE SA6981001 1 ����������� THREAD GUIDE PIPE SUPPORT S20696001 1 ������������ SCREW PAN M4X8 062400816 1 ������ RH-9820-401...
  • Page 55: Q1. Thread Trimmer Mechanism

    SCREW BIND M4X5 060400516 2 ������� SCREW, SM4.37 152904001 1 �������� SCREW, SM2.38 104336003 1 �������� OPENER SPRING S34884000 1 ������� SCREW BIND SM2.38-56X3 060630312 2 ������������ NUT 3 M4 021400306 1 ������� SCREW PAN M3X4 062300416 2 ������ RH-9820-403...
  • Page 57: Q2. Thread Trimmer Mechanism

    1 ������������ NEEDLE PIN, 4X8 S37858000 1 ��������� WORK CLAMP PLATE JU SA7003001 1 ��������� SCREW BIND M4X5 060400516 2 ������� SCREW, SM2.38 153787001 2 �������� <Option Parts> ��������� MOVABLE KNIFE COVER SA7118001 1 ������� SCREW M3.5 S35326101 2 �������� RH-9820-403...
  • Page 59: Upper Thread Trimmer Mechanism

    HAMMER GUIDE PLATE SA8890001 1 ��������� BOLT SOCKET (S/P WASHER) M4X8 S55479001 2 ����������� HAMMER SA7007001 1 ��� BOLT, CQ2 M3X25 S12053000 2 ����������� CYLINDER ASSY SA7008001 1 ������ JOINT KJH04-M3 SA7011001 2 ������������ BOLT SOCKET M5X12 018501236 2 ��������� RH-9820-409...
  • Page 61: S1. Control Box Mechanism

    1 ������������ LABEL, PE S37059001 1 ����� LABEL, GROUNDING S37060001 3 ������ LABEL, ELEC. SHOCK 6 LANG. J04115001 1 ����������� <For Europe 3-phase 400V AC> ������� ����� PCB ASSY NF SA3581101 1 ��������� HARNESS NF OUT SA3796001 1 ��������� RH-9820-502...
  • Page 63 1 �������������� VARISTOR:V14D911 SA3762001 1 �������������� VARISTOR:V5D121 SA3769001 1 ������������� VARISTOR:V5D330 SA3770001 1 ������������� VARISTOR:V5D820 SA3771001 1 ������������� G FUSE S 15A SA3794001 3 ������������� G FUSE S 6A SA3795001 2 ������������ G FUSE S 3A SA7794001 3 ������� RH-9820-502...
  • Page 65: Power Switch Mechanism

    1 ���������� POWER SUPPLY SWITCH ASSY,3P-H SA4510001 <For Europe 3-phase 400V AC.> ������� ����� 1 ����������� SA3838001 ���������������������� 1 ������������� VOLTAGE SELECT HARNESS 400V SA3828001 <For Canada, 1-phase 120V AC.> ����� �� ����� 1 ������������� VOLTAGE SELECT HARNESS 120V SA3824001 RH-9820-502...
  • Page 67: U1. Air Pressure Mechanism

    SA7588001 1 �������� MIDDLE NIPPLE 1/4 SA7589001 1 ������������ BALL VALVE V03 1/4 SA6573001 1 ������������� MIDDLE NIPPLE 1/4 SA7595001 1 ������������ SETTING PLATE SA7580001 1 ������ WOOD SCREW ROUND M5.5X32 031553202 2 ��������� AIR CONNECTOR SA8003001 1 ������ RH-9820-514...
  • Page 69: U2. Air Pressure Mechanism

    1 ����������� CORD HOLDER, 16N S00470000 2 ���������� SCREW PAN (S/P WASHER) M4X10 0A5401006 2 ������������ HOSE JOINT SA7046001 1 ������ OIL TUBE SA7047001 1 �������� FASTENING BAND 1.9X80 228475000 1 ������������� SET SCREW SOCKET (FT) M5X5 012500536 1 ������� RH-9820-514...
  • Page 71: Power Supply Equipment Mechanism

    1 ����������� UP SOLENOID HARNESS SA6535001 1 ������������� SOLENOID HARNESS SA6536001 1 ��������� GROUND WIRE 700 SA5434001 1 �������� QUICK TUBE ASSY 40X800 SA6636001 1 �������������� HEAD DETECTION UNIT ASSY SA7119001 1 �������������� GROUND WIRE 40 SA5433001 1 ������� RH-9820-515...
  • Page 73: Operation Panel Mechanism

    PANEL SHEET SA6550001 1 ��������� PCB ASSY PANEL SA5148001 1 �������� LIGHT PLATE ASSY SA5360001 1 ������������� PANEL HARNESS SA6546001 1 ������� WOOD SCREW ROUND M4.5X20 0B0452006 4 ���������� LAMP HOLDER J03974001 1 ��������� DIFFUSION SHEET 75PBA J04146001 1 ������������� RH-9820-530...
  • Page 75: Motor Mechanism

    1 ������������ MOTOR HOLDER SA7013001 1 ������ BOLT SOCKET (S/P WASHER)M8X30 S58636001 3 ������������ TIMING PULLEY UNIT SA5548001 1 ������������ SET SCREW SOCKET (FT) M6X6 S23651001 2 ���������� BELT GUIDE SA7014001 1 ������ SCREW PAN M4X8 062400816 2 ������ RH-9820-650...
  • Page 77: Foot Switch Pedal Mechanism

    1 ��������� FOOT PEDAL SPRING S38170001 2 �������� PIN BUTTON MICRO SWITCH, VX S36260000 2 ����������� FOOT PEDAL S38174000 2 ������ PROTECTION PLATE PEDAL S38175101 2 ������� SPRING, PLATE S38176101 2 ��������� CONVERSION HARNESS FOOT SW SA3784001 1 ������������� RH-9820-651...
  • Page 78 AA1 . / Attachment set RH-9820-940...
  • Page 79: Aa1. Attachment Set

    SA7105001 1 ���������� WORK CLAMP R-JL1826 SA7095001 1 ������������� WORK CLAMP PLATE L1826 ASSY SA7186101 1 �������������� NEEDLE PLATE L1826L SA7100001 1 ���������� WORK CLAMP L-JL1826 SA7090001 1 ������������� HAMMER, S20 S37706001 1 ������� HAMMER, S24 S37708001 1 ������� RH-9820-940...
  • Page 81 S35316001 1 ��������� SCREW BIND M2X4 060020416 2 ������� SCREW, FLAT M3X6 S06696004 2 �������� WASHER, BENDING 3.2 S35236000 1 �������� SUPPORT PIN, CLAMP S35235001 1 ��������� NUT 3 M3 021300306 1 ������� CLAMP SHAFT HOLDER SA5560001 1 �������� RH-9820-940...
  • Page 83 2 ��������� CLAMP LEVER L SA5671101 1 �������� BOLT SOCKET M5X14 018501436 1 ��������� CLAMP ARM L-J SA6743101 1 ���������� SET SCREW SOCKET (CP) M4X5 014400536 2 �������� CLOTH GUIDE L SA7551001 1 ������ SCREW M3.5 S35326101 1 �������� RH-9820-940...
  • Page 85: Aa2. Attachment Set

    1 ������ SET SCREW SOCKET (CP) M3X3 014300332 2 �������� GIMP THREAD CLAMP SA6987001 1 �������� SCREW PAN M4X8 062400816 2 ������ BAND PLT1M S04557000 1 ��������� BOLT SOCKET M4X8 018400836 2 �������� WASHER PLAIN M 6 025060236 1 ��������� RH-9820-940...
  • Page 87: Aa3. Attachment Set

    1 ������� WORK CLAMP ASSY R-L30W SA7780001 1 ������������� WORK CLAMP, R-L4W S43411001 1 ���������� CLAMP ARM R-JW SA7727101 1 ����������� SUPPORT PIN, CLAMP S35235001 1 ��������� WASHER, BENDING 3.2 S35236000 1 �������� NUT 3 M3 021300306 1 ������� RH-9820-940...
  • Page 89: Aa4. Attachment Set

    THREAD NIPPER ASSY S34889101 1 ������� THREAD NIPPER, U S34890001 1 ������ THREAD NIPPER, D S34891101 1 ������ THREAD NIPPER, M S34888101 1 ������ OPENER PIN S34892001 1 ������������ SCREW PAN M2X4 062020416 2 ������ NUT 1 M2 021020106 2 ������� RH-9820-940...
  • Page 91 SCREW PAN M3X4 062300416 1 ������ SPRING TORSION SA7074001 2 ���������� G-THREAD TAKE-UP GUIDE COLLAR SA7053001 1 ��������� G-THREAD TAKE-UP GUIDE SHAFT SA7054001 1 �������� RETAINING RING EXTERNAL C5 048050142 1 ��������� SET SCREW SOCKET(CP) M4X5 014400536 1 �������� RH-9820-940...
  • Page 93 AA4. ������/ Attachment set NAME OF PARTS REF.NO CODE Q'TY �� FEED BAR PLATE SPRING SA7555001 1 ��������� SCREW PAN M4X8 062400816 2 ������ HAMMER, 22 S37195001 1 ������ HAMMER, 30 S37199001 1 ������ CYLINDER SCREW SA5584001 1 ������� RH-9820-940...
  • Page 95: Aa5. Attachment Set

    SCREW M2.6X3.5 542515001 2 ���������� SPRING, U PLATE ;F-KNIFE S34886001 1 ���������� PRESSER PLATE U SA7077001 1 �������� SCREW BIND M4X5 060400516 2 ������� SCREW, SM4.37 152904001 1 �������� SCREW, SM2.38 104336003 1 �������� OPENER SPRING S34884000 1 ������� RH-9820-940...
  • Page 97 2 ��������� CLAMP LEVER L SA5671101 1 �������� BOLT SOCKET M5X14 018501436 1 ��������� CLAMP ARM L-J SA6743101 1 ���������� SET SCREW SOCKET (CP) M4X5 014400536 2 �������� CLOTH GUIDE L SA7551001 1 ������ SCREW M3.5 S35326101 1 �������� RH-9820-940...
  • Page 99: Aa6. Attachment Set

    1 ������ CUTTING BLOCK, D5 S41345001 1 ������ KNIFE, D2 S41346001 1 ���� KNIFE, D3 S41347001 1 ���� KNIFE, D4 S41348001 1 ���� KNIFE, D5 S41349001 1 ���� CLAMP ARM L-J SA6743101 1 ���������� CLAMP ARM R-J SA6734101 1 ���������� RH-9820-940...
  • Page 101: Ab. Upper Thread Breakage Detector

    CORD BUSH SA8363001 1 ������ <Air pressure detector> ����������� <Except for Europe> �������� AIR PRESSURE DETECTOR SA9527001 1 ������������� <For Europe> ������ AIR PRESSURE DETECTOR SA95270E1 1 ������������� PRESSURE SWITCH SA9479001 1 ��������� ELBOW PT 1/4 SA9480001 1 �������� RH-9820-940...
  • Page 103: Ad. Upper Thread Nipper Device Set

    AIR TUBE 4X2.5-30 SA7939001 1 �������������� AIR TUBE 4X2.5-31 SA7940001 1 �������������� AIR TUBE 4X2.5-32 SA7941001 1 �������������� AIR TUBE 4X2.5-33 SA7942001 1 �������������� VALVE UNIT SET SA7875001 1 ����������� VALVE UNIT ASSY SA7876001 1 ��������� VALVE, VQZ2151-5 S39115100 2 ������������ RH-9820-940...
  • Page 105 BOLT SOCKET (S/P WASHER) M5X12 S55485001 3 ������������ CLOTH GUIDE RB SA8297001 1 ������� CLOTH GUIDE LB SA8298001 1 ������� CORD HOLDER #8 525567000 1 �������� SCREW PAN (S/P WASHER) M4X8 0A5400806 1 ����������� BAND PLT1M S04557000 6 ��������� RH-9820-940...
  • Page 107: Ae. Cut Length Changeover Device

    1 ������� CONNECTOR NH-5P SA9411001 1 ��������� <For eyelet buttonhole> ������ HAMMER PLATE 26 SA9338001 1 �������� HAMMER PLATE 38 SA9339001 1 �������� <For straight buttonhole> ������ HAMMER PLATE 5 SA9340001 1 ������� HAMMER PLATE 7 SA9341001 1 ������� RH-9820-940...
  • Page 109 1 ��������� BOLT, SOCKET SM4.37-40X8 S59890001 2 ������������� WASHER 100645003 2 ��� N-CLOTH SENSOR SA7643001 1 �������� SCREW PAN M3X14 062301414 2 ������� WASHER, SPRING 2-3 028030243 2 �������� BAND PLT1M S04557000 1 ��������� SENSOR SETTING SHAFT S53922001 1 ��������� RH-9820-940...
  • Page 111: Af. Fly Indexer

    CLOTH FEED PLATE, L S42138101 1 �������� SCREW, FLAT M3X8 003300812 2 ������� CLOTH FEED PLATE, R S42139201 1 �������� SCREW, FLAT M3X8 003300812 3 ������� CLOTH SET GUIDE, VERTICAL S42140100 1 ���������� SCREW BIND M4X5 060400516 2 ������� RH-9820-940...
  • Page 113 SA8227001 1 ���������� FEED BASE R-6H SA8228001 1 ���������� CLOTH FEED BAR 6H S46795001 1 ���������� CLOTH FEED PLATE, M S46798001 1 �������� SCREW, FLAT M3X8 003300812 2 ������� <Option parts> ������� CLOTH FEED BAR, F S43810001 1 �������� RH-9820-940...
  • Page 115: Accessories

    ����� �������DO x 558-NY2� <Organ Needle DO x 558-NY2> <For -00>#100 ���������� NEEDLE 4PIECE ASSY, SA4857 SA4858016 1 �������������� <For -01>#90 ��������� NEEDLE 4PIECE ASSY, SA4857 SA4858014 1 �������������� <For -02>#110 ���������� NEEDLE 4PIECE ASSY, SA4857 SA4858018 1 �������������� RH-9820-910...
  • Page 117 4 ���������� RUBBER SHEET 159458009 12 ����� WASHER PLAIN L 6 025060336 4 �������� NUT 1 M6 021060106 4 ������� BOLT SOCKET (S/P WASHER)M8X25 S42445001 16 ������������ RUBBER CAP, 12.5 SA2929001 4 �������� BOLT SOCKET (S/P WASHER)M6X16 S55477001 3 ������������ RH-9820-910...
  • Page 122: Wa. Warning Labels

    �� / Index CODE REF.NO CODE REF.NO CODE REF.NO CODE REF.NO Page Page Page Page 003300812 AF - 51 014400536 AA5 - 105 018401636 E - 22 021400306 Q1 - 46 003300812 AF - 53 014400632 X 018401636 - 14 021400306 Q2 - 16 003300812...
  • Page 123: Index

    �� / Index CODE REF.NO CODE REF.NO CODE REF.NO CODE REF.NO Page Page Page Page 031553202 U1 - 39 060020416 AA1 - 68 062300416 P3 - 9 062402016 L - 77 031553202 U2 - 25 060020416 AA4 - 8 062300416 Q1 - 47 062500816 A - 29...
  • Page 124 �� / Index CODE REF.NO CODE REF.NO CODE REF.NO CODE REF.NO Page Page Page Page 102630001 F1 - 11 150182000 Z 554482000 U1 - 21 62 S06696004 AA1 - 69 102707002 P1 - 49 150183000 Z - 26 554482000 U1 - 25 S06696004 AA4 - 10 104336003 Q1 - 43...
  • Page 125 �� / Index CODE REF.NO CODE REF.NO CODE REF.NO CODE REF.NO Page Page Page Page S29700000 N - 49 38 S34903001 AA4 - 35 84 S35236000 AA4 - 12 84 S35412101 L - 47 S31568000 AE - 53 S34903001 AA5 - 31 S35236000 AA4 - 81 86 S35413101 L...
  • Page 126 �� / Index CODE REF.NO CODE REF.NO CODE REF.NO CODE REF.NO Page Page Page Page S37706001 AA1 - 9 74 S42114000 AF - 6 106 S55479001 R 54 SA3950001 Z - 49 S37706001 AA1 - 10 S42114000 AF - 40 106 S55481001 E - 12 12 SA4103001 Z...
  • Page 127 �� / Index CODE REF.NO CODE REF.NO CODE REF.NO CODE REF.NO Page Page Page Page SA5576101 F2 - 36 18 SA5741001 V - 38 66 SA6546001 W 68 SA6728101 F3 - 1 SA5577101 F2 - 54 18 SA5746001 A 2 SA6547001 W SA6728101 AA1 - 3 SA5577101...
  • Page 128 �� / Index CODE REF.NO CODE REF.NO CODE REF.NO CODE REF.NO Page Page Page Page SA6778301 H - 10 26 SA6861001 L - 29 32 SA6938001 N - 89 40 SA6996001 Q2 - 12 SA6781001 H - 13 26 SA6863001 L - 31 32 SA6939001 N - 90...
  • Page 129 �� / Index CODE REF.NO CODE REF.NO CODE REF.NO CODE REF.NO Page Page Page Page SA7068001 P3 - 1 48 SA7105001 AA1 - 4 74 SA7555001 F1 - 101 16 SA7755101 AA1 - 6 SA7068001 AA4 - 109 SA7105001 SA7555001 AA4 - 124 88 SA7756101 AA1 - 1 SA7069001 P3 - 2...
  • Page 130 �� / Index CODE REF.NO CODE REF.NO CODE REF.NO CODE REF.NO Page Page Page Page SA7935001 AD - 33 98 SA9178001 Z - 91 SA7936001 AD - 42 98 SA9179001 Z - 92 SA7937001 AD - 52 98 SA9255001 H - 49 SA7938001 AD - 53 98 SA9313001 AE - 1...
  • Page 131 MEMO...
  • Page 132 ������ PARTS BOOK http://www.brother.co.jp/ � �467-8561 ���������� 15 � 1 � TEL : 0120-33-2392 BROTHER INDUSTRIES, LTD. http://www.brother.com/ 15-1, Naeshiro-cho, Mizuho-ku, Nagoya 467-8561, Japan. Phone : 81-52-824-2177 RH-9820 ©2006, 2007 Brother Industries, Ltd. All Rights Reserved. SA7888-201.J/E 2007.12.B (1)

Comments to this Manuals

Symbols: 0
Latest comments:
  • #unknown Dec 19, 2017 03:46:
    We want needle and thread guide